
HAL Id: tel-03662491
https://theses.hal.science/tel-03662491v1

Submitted on 9 May 2022

HAL is a multi-disciplinary open access
archive for the deposit and dissemination of sci-
entific research documents, whether they are pub-
lished or not. The documents may come from
teaching and research institutions in France or
abroad, or from public or private research centers.

L’archive ouverte pluridisciplinaire HAL, est
destinée au dépôt et à la diffusion de documents
scientifiques de niveau recherche, publiés ou non,
émanant des établissements d’enseignement et de
recherche français ou étrangers, des laboratoires
publics ou privés.

Analyse and modelling of nitrous oxide emissions from
full-scale tertiary nitrifying biological aerated filters
[...]
Figure II.3-5. A biofilm and its 1-D homogeneous and heterogeneous representation (Boltz and Daigger, 2010). 

The mass transfer resistance between the bulk liquid and the biofilm is modelled by an 

external resistance LL/DW, where LL is the liquid film thickness and DW the diffusion 

coefficient of a given component in water. Although LL was found to impact biofilm model 

predictions significantly, no consensus was found on its calculation (Boltz et al., 2010). Its 

value can be estimated based on empirical relations, applied by (Viotti et al., 2002) and 

(Vigne, 2007), but Bernier et al. (2014) used a constant value, which was justified by the fact 

that the actual value cannot be verified experimentally. Typical ranges of LL estimated for 

BAFs were 75 – 140 µm depending on superficial liquid velocity and diffusion coefficients 

(Vigne, 2007, Rittmann et al., 2018). In some models, oxygen supply was represented in a 

simplified manner, assuming a constant and high DO concentration in the filter (Viotti et al., 

2002, Vigne et al., 2010); in others the transfer model was considered to predict the 

variation of DO in the bulk liquid with the airflow rate (Bernier et al., 2014, Behrendt, 1999). 

Some simplifications were also considered by Bernier et al. (2014): the evolution of the gas 

phase composition was neglected, as it was not included as a proper compartment of the 

model.  



Chapter II – State of the art 

 

56 
 

 PREDICTION OF N2O EMISSIONS FROM NITRIFYING BIOFILMS 

So far, N2O production pathways were never included in a tertiary nitrifying BAF model, only 

in a post-denitrifying BAF model (Samie et al., 2011). However, N2O production in nitrifying 

biofilms was evaluated in theoretical studies (Sabba et al., 2015, Sabba et al., 2017). 

The biological mechanisms leading to N2O production from biofilm systems are similar to 

suspended biomass reactors (low DO and high NO2
- concentrations in particular) but the 

heterogeneous composition of the biofilm can lead to different N2O production over the 

reactor for identical applied conditions (Sabba et al., 2018). Sabba et al. (2015) included the 

multiple-pathway model of Ni et al. (2014) to describe N2O production by AOB in a pure AOB 

biofilm. Different biofilm thicknesses have been tested, the lowest (2 µm) meant to 

represent a suspended growth system, and different bulk DO conditions tested (0 – 4 

mgO2/L). For the same conditions applied, N2O production from the 2-µm biofilm plateaued 

at a low value compared to other thicknesses tested. Thicker biofilms were moreover 

associated to higher N2O production rates. 

Considering a 100-µm biofilm, authors investigated the triggers of such N2O production 

rates. They revealed that NH2OH, produced in the outer zones of the biofilm were oxygen is 

available, could diffuse into deeper biofilm layers. Such zones are characterized by low DO 

concentrations; therefore, in the presence of NH2OH, NO2
- becomes the sole electron 

acceptor (instead of oxygen in the outer zones), producing high amounts of N2O by ND 

(Figure II.3-6). In a complementary study coupling AOB and NOB, Sabba et al. (2017) 

suggested that the presence of NOB would increase competition for O2, leading to O2 

gradients in the biofilm, inducing higher N2O production rates. However, the authors did not 

include heterotrophic bacteria, which could reduce N2O in such anoxic zones. 

 
 

Figure II.3-6. N2O production in a nitrifying biofilm. Source: Sabba et al. (2015).



Chapter II – State of the art 

57 
 

Table II.3-1. Summary of nitrifying BAF models developed at pilot and full-scales. 

Study Objective Mechanisms Biofilm model Calibration / validation 

Behrendt 

(1999) 

Describe nitrification in a pilot 

BAF 

 2-step nitrification 

 Gas-liquid transfer 
 1-D heterogeneous 

 NH4
+ concentration gradients 

 Effluent ammonium concentrations 

Le Tallec et al. 

(1999) 

Describe TSS removal and 

headloss from pilot and 

full-scale BAFs 

 Headloss 
 1-D homogeneous 

 Filtration 

 Effluent TSS concentration 

 Headloss 

Viotti et al. 

(2002) 

Describe nitrification and 

headloss in a full-scale BAF 

 COD and ammonium removal 

 Headloss 

 Gas-liquid transfer 

 Constant liquid DO 

 1-D homogeneous 

 Biomass growth 

 NH4
+ and COD concentration gradients 

 Effluent NH4
+ and COD concentrations 

 Headloss 

Vigne et al. 

(2007) 

Describe nitrification and 

headloss from a pilot tertiary 

nitrifying BAF 

 1-step nitrification + 1-step HD 

 Backwashing 

 Headloss 

 No gas-liquid exchanges 

 1-D heterogeneous 

 Filtration + detachment 

 Biomass growth 

 Effluent NH4
+, NO3

- and TSS concentrations 

 Headloss 

Bernier et al. 

(2014) 

Describe nitrification and 

headloss from full-scale tertiary 

nitrifying BAFs of Seine Aval 

WRRF 

 2-step nitrification + 2-step HD 

 Backwashing 

 Headloss 

 Gas-liquid exchanges of O2 

 Constant gas composition 

 1-D heterogeneous 

 Filtration + detachment 

 Biomass growth 

 Concentration gradients 

 Long-term effluent concentrations 

 Long-term headloss 



Chapter II – State of the art 

 

58 
 

N2O emissions from biofilm reactors have been reviewed by Todt and Dorsch (2016) and 

Sabba et al. (2018). According to these studies, the main conditions leading to N2O 

production are: deep anaerobic zones where low DO concentrations trigger N2O production 

by ND or incomplete HD, especially if reaction intermediates are present (NH2OH, NO2
-); 

conditions leading to high reaction rates, which induce transient accumulation of reaction 

intermediates, which can moreover diffuse to low DO zones; limiting electron donors for HD, 

which favour N2O production over its reduction. On the other hand, low DO zones where 

carbon is non-limiting for HD can act like sinks of N2O produced by AOB. 

 

 Biofilm systems are characterized by high biomass concentrations and stratifications; 

 N2O emissions measured on nitrifying BAFs are high compared to French CAS processes; 

 If a few nitrifying BAF models have been developed, N2O production pathways and 

emissions were never included; 

 A correct prediction of N2O from these systems will require a proper prediction of 

biological pathways, but also of the biofilm representation and mass transfer conditions. 

 

 SYNTHESIS OF THE BIBLIOGRAPHIC STUDY 

Studies dedicated to N2O production from WRRFs have proliferated these last 20 years, as 

BNR systems have been found hotspots of N2O emissions, a powerful greenhouse gas and an 

ozone depleting substance. It is a by-product of nitrification and an intermediate of 

heterotrophic denitrification, mainly produced and emitted in aerated zones in low DO 

and/or high nitrite conditions. While heterotrophic denitrification was reported to act like a 

sink of N2O in optimum COD/N conditions, it can also produce N2O in large amounts in case 

of DO control or carbon dosage failures. Such observations led to the development of 

numerous models, from the simplest ones considering only one production pathways, to 

more complex ones coupling multiple nitrification pathways and heterotrophic 

denitrification. Indeed, nitrifying and denitrifying bacteria generally cohabit in BNR systems 

and contribute in various proportions to the net N2O production. One remaining issue is the 

identification of model parameters, as nitrification and denitrification share several reaction 

intermediates.  

Most studies so far were dedicated to suspended-growth systems and very little to biofilm 

systems, while these are becoming increasingly popular for their reliability and compactness. 

In France, one type of biofilm systems, BAF, is widely used and treats an important fraction 



Chapter II – State of the art 

59 
 

of the total load of French WRRFs. More specifically, the Seine Aval WRRF treats 40% of the 

Parisian load and operates nitrifying and denitrifying BAFs. Recent measuring campaigns on 

this plant reported high N2O emission factors compared to conventional low loaded 

suspended growth systems. These emissions were highly variable seasonally and diurnally in 

relation to applied conditions. Developing models to understand the triggers of N2O 

production from such systems and define mitigation strategies is therefore needed. 

However, biofilm reactors are complex systems submitted to high concentration gradients 

and models describing the functioning of nitrifying BAFs are still scarce. In fact, N2O 

production from tertiary nitrifying BAF was never simulated, let alone at full-scale. 

In this work, N2O production pathways by AOB and OHO will be included in a tertiary 

nitrifying BAF model to describe N2O production and emission from the Seine Aval WRRF. 

The model developed by Bernier et al. (2014) was chosen to implement N2O production 

pathways according to Pocquet et al. (2016) and Hiatt and Grady (2008). According to 

previous modelling studies, heterotrophic denitrification can affect the net N2O production 

even in apparent nitrifying conditions, which is why it was included. This model will be 

calibrated on data from the Seine Aval WRRF and used to get an insight into the triggers of 

N2O production in full-scale nitrifying BAF. Lab-scale experiments will moreover be 

performed to assess the respective contributions of N2O production pathways and possibly 

validate model predictions. Finally, the current method to quantify N2O emissions from 

full-scale WRRFs lacks accuracy and possibly underestimates the contribution of WRRF to the 

global carbon balance. This model could serve as an alternative tool to estimate N2O 

emissions from nitrifying BAFs.



 

60 
 

  



 

61 
 

Chapter III. Material and methods 

  



Chapter III – Material and methods 

62 
 

 GENERAL PRESENTATION 

The material and methods presented here and their associated thesis chapters are 

presented in Figure III.1-1. They can be divided into two main objectives: 

1- The development of the tertiary nitrifying BAF model able to describe N2O production in 

the full-scale BAFs of the Seine Aval WRRF; 

2- The better understanding of the N2O production from nitrifying BAFs through 

interpretation of modelling results and lab-scale experiments. 

 

 
Figure III.1-1. General presentation of the methods and associated objectives.



Chapter III – Material and methods 

63 
 

 FULL-SCALE DATA FROM SEINE AVAL NITRIFYING BAFS 

III.2.1 DESCRIPTION OF THE SEINE AVAL WRRF AND ITS NITRIFYING BAFS 

The Seine Aval wastewater resource recovery facility (WRRF), which is the largest plant in 

Europe, is managed by the French Interdepartmental Syndicate for Sanitation of the Paris 

conurbation (SIAAP). Seine Aval WRRF is situated in the municipality of Achères (Yvelines 

department - 78) and was designed to treat about 1 700 000 m3/d, which corresponds to 

approximately 5.5 million people equivalents (PE). 

The layout of the water line during the simulated period is schematized on Figure III.2-1. The 

arriving flow undergoes conventional initial treatment phases, with a pre-treatment stage 

comprising screening, grit and oil removal. It is followed by primary settlement to remove 

suspended solids before entering the secondary treatment stage. The latter is designed for 

carbon removal and is composed of high loaded conventional activated sludge lines (9 

aerated biological reactors combined with 25 secondary settling tanks). Then, the water 

enters a coagulation / flocculation process with lamella settling to mainly remove suspended 

solids and phosphorus. Finally, nitrogen is eliminated in the tertiary treatment stage which is 

composed of 84 nitrifying Biostyr® filters and 18 Biostyr® and 12 Biofor® post-denitrifying 

filters using methanol as external carbon source. 

 
Figure III.2-1. Layout of Seine Aval WRRF water line during the simulated period. 



Chapter III – Material and methods 

64 
 

Nitrification is performed in 84 Biostyr® units (Veolia Water Technology), which are divided 

into six batteries (A1, A2, B1, B2, C1, and C2). During wastewater treatment, these units are 

operated in co-current upflow configuration (Figure III.2-2). They are filled with 4-mm 

polystyrene beads on which the biofilm develops. A single filter is characterized by its 173 m3 

surface and its maximum 3.5 m bed height. Some beads can leave the filter during backwash 

events, resulting in a regular decrease of the bed height, which calls for occasional refilling of 

the filter. During the campaigns performed by Irstea (section III.2.2), the measured bed 

height of the studied filter was 2.95 m in summer (and evaluated to be 3.35 m in winter). 

The maximum active volume of a filter, located between two water zones, is 606 m3. 

 
Figure III.2-2. Schematic representation of a nitrifying filter of Seine Aval WRRF. 

Aeration is controlled on each battery based on three measurements: the influent and 

effluent ammonium (NH4
+) concentrations, and the influent flowrate. It is automatically 

controlled in order to supply sufficient oxygen for nitrification, in practice between 100 and 

150 Nm3/kgNH4-Napplied (Rocher et al., 2012). Over a filtration cycle, the filtering bed gets 

clogged by suspended solids and the biofilm growth, which results in an increase of 

headloss. In Seine Aval, a filter goes to backwash mode every 24 h on average (23.6 and 21.1 

h during the summer and winter campaigns presented in section III.2.2). It consists in 

successive air and water pulses in counter-current direction. Water first drops from the 

effluent channel to expand the media bed and is extracted in a common water tarp for all 

BAFs of the battery. Air is then pulsed, in cycles, at high rates to loosen the bed and to 

remove particles accumulated in the media. It also helps to partially mix the filter media 

(Vigne et al., 2011). These cycles last 30 minutes and enable a return to the initial headloss 

of a filter. A filter can also be stopped during maintenance, or when the influent flow rate 

reaches a given set-point below which the low velocity causes faster clogging. 



Chapter III – Material and methods 

65 
 

III.2.2 DATA COLLECTION AND PROCESSING 

 DATA COLLECTION 

The data used for modelling combined supervision and operational data over three years 

(2014 to 2016, 1 095 days) provided by the SIAAP, and data measured by Irstea on a single 

filter (called “JNB27” of battery B2) over two campaigns in 2014 and 2015. The locations of 

flow meters, sensors and samplers are schematized on Figure III.2-3. 

 

Figure III.2-3. Schematic representation of all data collected for the modelling work. 

Data used in the thesis are summarized in Table III.2-1. Different datasets were used 

according to the modelling objectives. To ensure the proper functioning of the nitrifying 

BAFs, water characteristics are analysed on a daily basis at Seine Aval. Refrigerated 

automatic samplers are installed at the inlet of the nitrification stage and at the inlet of each 

denitrification line. Temperature and pH sensors are also installed at the inlet of the 

nitrification stage. Liquid and air flow rates are measured by flow meters at the inlet of each 

battery. 

The N2O measuring campaigns were performed by Irstea in a previous project (Bollon et al., 

2016b). Gaseous samples were collected in the middle of the overflow of a single filter of the 

battery B2 (JNB27) over two periods. The first, later called “summer campaign”, occurred in 

September 2014 (days 257 to 264). The second, called “winter campaign”, occurred in 

January / February 2015 (days 390 to 404). Data used for modelling included: online 

measurements of inlet NH4
+ and NO3

-, outlet NH4
+, NO3

-, DO, pH, temperature, and outlet 

dissolved N2O (measured every minute in the water zone above the media, called the 

overflow). One-off measures of effluent NO2